

测试报告

No. SZXEC2103890408

日期: 2021年12月29日 第1页,共7页

瑞森半导体科技(广东)有限公司

广东省东莞市南城街道黄金路1号东莞天安数码城B2栋404

以下测试之样品是由申请者所提供及确认:防静电二极管

SGS工作编号: RP21-029030 - SZ
型号: DFN1006-2L
客户参考信息: DFN0603,DFN1006-2L,DFN1006-3,DFN1010-4,DFN1610-2,DFN1610-6,DFN1616-6,DFN2010-5,DFN2010-8,DFN2020-2,DFN2020-3,DFN2020-6,DFN2020-8,DFN2510-8,DFN2510-10,DFN2626-10,DFN3020-10,DFN3333-2,DFN3333-8,DFN3810-9,DFN4120-10,DFN5515-18,,DFN3*3,DFN5*6,PDFN5*6-8L,QFN3*3,QFN5*6,QFN8 *8,,SOD-123,SOD-323,SOD-523,SOD-923,SOT-143,SOT-223,SOT-353,SOT-363,SOT-523,SOT-553,SOT-563,SOT-723,SOT-23,SOT23-6,SOT-82,SOT-23-3L,SOP-8,MSOP-8,MSOP-10,TSSOP8 ,SO-8,TO-220F,TO-220.TO-220N,TO-251/PAK.TO-252/PAK,TO-251,NIPAKN,TO-262,TO-263,TO-247,TO-251U/UIPAK,MQIPAK,TOLL,TO-262N-S2,TO-251S/SIPASOP8.TO-220FB.,TO-262N.TO-220NB-5A.TO-220F-T.TO-126F,TO-251MMIPAK.(PPAK.TO-251N.TO-264.TO-220FTX.TO-251NX-S3.TO-251,TO-251N-S2.TO-220SF,TO-220WF,TO-220FTN,,TO-220FTS,SM712-.6 ,NX-S4

样品接收日期: 2021年12月17日
测试周期: 2021年12月17日 - 2021年12月29日
测试要求: 根据客户要求测试
测试方法: 请参见下一页
测试结果: 请参见下一页
结论: 基于所送样品进行的测试, 镉、铅、汞、六价铬、多溴联苯(PBBs)、多溴二苯醚(PBDEs)、邻苯二甲酸酯(如邻苯二甲酸二丁酯(DBP)、邻苯二甲酸丁苯酯(BBP)、邻苯二甲酸二(2-乙基己基)酯(DEHP)和邻苯二甲酸二异丁酯(DIBP))的测试结果符合欧盟RoHS指令2011/65/EU附录II的修正指令(EU) 2015/863的限值要求。



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
SGS Bldg, No.4, Jianghao Industrial Park, No.430, Jihua Road, Bantian, Longgang District, Shenzhen, China 518129 t (86-755) 25328888 f (86-755) 83106190 www.sgs.com.cn
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328888 f (86-755) 83106190 e sgs.china@sgs.com